CITY OF MORRO BAY AND CAYUCOS SANITARY DISTRICT

MORRO BAY/CAYUCOS WWTP

ORDER NO. R3-2008-0065
NPDES NO. CA0047881

include general observations and photographlc records of the outfall p|pe/d|ffuser system
and the surrounding ocean bottom in the vicinity of the outfall/diffuser. The inspection
shall be conducted along the outfall pipe/diffuser system from landfall to its ocean

terminus. A report detailing inspection results shall be submitted to the Central Coast -

~ Water Board and USEPA with the annual report _requnred in Standard Provision C.8.

Xl. REPORTING REQUIREMENTS

A. General Monitoring and Reporting Requirements

1 The Discharger shall comply with all Standard. Provrsmns (Attachment D) related to
[...]
X/ year January 1 following-(or | January: 1 through - | April 1
' - on) permit effective date.| December 31 4 '

4 Reportrng Protocols The Discharger shall report with each sample result the -
applicable reported Minimum Level (ML) and the current Method Detection lert
(MDL), as determined by the procedure in 40 CFR Part 136 .

- The Discharger shall report the results of analytical determlnat;ons for the presence
of chemrcal constituents in a sample using the followrng reportlng protocols

a.

Sample results greater than or equal to the reported ML shall be reported as
measured by the laboratory (i.e., the measured chemical concentration in the

sample).

Sample results less than the reported ML, but greater than or equal to the

laboratory's MDL, shall be reported as “Detected, but Not Quantified,” or DNQ.
The estimated chemical concentration of the sample shall also be reported.

For the purposes of data collection, the laboratory shall write the estimated

~chemical concentration next to DNQ as well as the words “Estimated

Concentration” (may be shortened to “Est. Conc.”), The laboratory may, if such

Attachment E — Monitoring and Reporting Program ' E-30



~ CITY OF MORRO BAY AND CAYUCOS SANITARY DISTRICT

MORRO BAY/CAYUCOS WWTP
ORDER NO. R3-2008-0065
NPDES NO. CA0D047881

information is avallable mclude numerical estimates of the data quality for the
reported result. Numerical estimates of data quality may be percent accuracy (+
a percentage of the reported vaiue), numerical ranges (low to high), or any orher
means considered appropriate by the laboratory. '

-Sample results less than the laboratory’s: MDL shaII be reported as “Not

Detected,” or ND.

Discharger is to instruct laboratoriés to establish calibration standards so that the =~

ML value (or its equivalent if there is differential treatment of samples relative to
calibration standards) is the lowest calibration standard.” At no time is the
Discharger to use analytical data derived from extrapolation beyond the lowest

: point of the cahbratlon curve.

5. The Dlscharger shall submit SMRS in accordance with the followrng requrrements

Ca.

The Discharger shall arrange all reported data in a tabular format. The data shall _

be summarized to clearly illustrate whether the facility is operating in compliance

- with interim and/or final effluent limitations. The Discharger, if submitting .

electronically to CIWQS, is not required to duplicate the submittal of data that is
developed in tabular format. When electronic submittal of data is required and
CIWQS does not provide for entry into a tabular format within the system, the
Discharger shall - electromcally submit the data in a tabuiar format as an
attachment. . :

- The Dis‘charger shall attach a cover letter to the SMR. The information contained

in the cover letter shall clearly identify violations of the WDRs: discuss corrective’
actions taken or planned; and the proposed time schedule for corrective actions.

Identified violations must include a descrrptron of the requrrement that was
vrolated and a descrrptlon of the violation.

According to Section XI.B.1 of the Momtoring and reporting Program, when
available, SMRs must be submitted to the CIWQS Program Web Site and
certified as. required by the Standard Provisions- (Attachment D), to the web -
address listed below: '

. hitp://www.waterboards.ca.gov/ciwags/index.html

An Annual Self Monitoring Report Summary shall be due on April1 foIIowmg each '
calendar year and shall include:

L. All data required by this MRP for the corresponding monltorlng period,
including appropriate calculations to verify . compliance with efﬂuent,
limitations.

Il. A discussion of any incident of non-compliance and corrective actions taken.

Attachment E — Monitoring.and Reportihg Program : o E-31



CITY OF MORRO BAY AND CAYUCOS SANITARY DISTRICT
MORRO BAY/CAYUCOS WWTP

ORDER NO. R3-2008-0085 -

NPDES NO. CAQ047881

C. Discharge Monitoring Reports (DMRS)

1. As described in Section X|.B.1 above, at any time during the term of this permit, the
State Water Board or Central Coast Water Board may notify the Discharger to.
electronically submit self-monitoring reports, Until such notification is given, the -

. Discharger shall submit discharge-monitoring reports (DMRs) in accordance with the
requurements described below.

2. DMRs must be s;gned and certlﬂed as requwed by the standard prowsmns
(Attachment D). The Discharge shall submit the onglnal DMR and one copy of the

DMR to the address listed below:

State Water Resources Control Board
Division of Water Quality - . ' ,
Discharge Monitoring Report Processmg Center
Post Office Box 100 v

- Sacramento, CA 95812-1000

3. All discharge monitoring results must be reported on the official USEPA pré-printéd
DMR forms (EPA Form 3320-1). Forms that are-self-generated or modified cannot
_be accepted. : : ‘

D. Other Reports and Notifications

-1.. Cat Litter Public Education Outreach Annual Report. The Discharger shall include,
as part of the April 1 annual self-monitoring report, a description of actions taken .
within the reporting year to implement the cat waste disposal outreach program and
any proposed changes to the outreach program in the coming reporting year. Any
changes in level of effort identified in Section VI.C.5 and implementation goals as a
result of annual reevaluations shall be mciuded in the annual report with adequate

justlflcatlon

2. Cat Litter Public Education Outreach Work Plan The Discharger shall develop a
" work plan that describes the planned public education activities. The cat litter public -
- education work plan shall be due six (6) month_s after the effective date of this order.

-3. Sanitary sewer overflows associated with the Discharger’s collection system are
~subject to the online reporting and notifications requirements set forth in ‘the
Statewide  General Waste Discharge Requirements for Sanitary Sewer Systems
Order No. 2006-0003-DWQ. The. Discharger has enrolled under the statewide
waste discharge requirements for sanitary sewer systems on as stated in Finding V
of this Order. Therefore, all prohibitions, provisions, and monitoring and reporting
requirements apply to the Discharger. For any discharges of sewage to a drainage
channel or surface water, the Discharger is required to notify the State Office of
Emergency Services, the local; health officer of directors of environmental health
with jurisdiction over affected water bodies, and the Central Coast Water Board,
withiri two.(2) hours after becoming aware of the discharge.” Additionally, within 24-

Attachment E — Monitoring and Reporting Program - E-32



CITY OF MORRO BAY AND CAYUCOS SANITARY DISTRICT
MORRO BAY/CAYUCOS WWTP .

ORDER NO. R3-2008-0065

NPDES NO. CA0047881

hours the Discharger shall submit to the Central Coést Water Board certification that
- the appropriate agencies (i.e., Office of Emergency Services and Environmental
Health) have been notified of the sewage discharge to surface water bodies.

Addltlonally, any sanitary sewer overflows or wastewater (either partially treated or
‘untreated) that are released at the wastewater treatment plant are subject to the
same notifications reqwrements as mentloned above for collections systems.

Attachmeht E — Monitoring and Reporting Program . - E-33



\J

CITY OF MORRO BAY AND CAYUCOS SANITARY DISTRICT
MORRO BAY/CAYUCOS WWTP
ORDER NO. R3-2008-0065

" NPDES NO: CA0047881

Attachment F — Fact Sheet ~ Table of Contents

1. Permit Information..................... e eeieeeniebtertteeeeeaenarsaeearrran e b e srnaas erreireearnrrrrnrearrrreaaa F-2
Il Facility Description .......ccvuveuiiiieeceeeeeeeees e eoresnenes e bbb F-4-
. Applicable Plans, Policies, and Regulations ...........ceccevereeeeeeevvnsr e SUTT F-9
- IV, Evaluation of Compliance with Permit Requirements................ s F-13
V. Summary and Rationale-of-Changes to-Rermit-Requirements.................... =26
VI, Public Participation (including Written Comments and Responses)..........ccoevevv... w30

AttachmentF—FactSHeet . o o , F1



CITY OF MORRO BAY AND CAYUCOS SANITARY DISTRICT
MORRO BAY/CAYUCOS WWTP

ORDER NO. R3-2008-0065

NPDES NO. CA0047881

ATTACHMENT F — FACT SHEET

As descnbed in Section 1l of this Order this Fact Sheet mcludes the legal requirements and

technical rationale that serve as the basis for the requirements of this Order.

l. PERMIT INFORMATION

The foIIowmg table summarizes admrmstrattve mformatlon related to the facrllty

WDID:

3 400103001 -

| Discharger:

City of Morro Bay and Cayuc_:o's Sanitary District

Name of Facility:

Morro Bay/Cayucos WWTP

Facility Address:

160 Atascadero Road

Morro Bay, California 93442

San Luis Obispo County

Facility Contact, Title
and Phone:

Bruce Keogh, Wastewater DIVISIOI’I Manager, (805) 772-

6272

Authorized Person to
Sign and Submit
Reports:

Bruce Keogh Wastewater Division Manager (805) 772—
6272

Mailing Address:

595 Harbor Street Morro Bay, California 93442

Billing Address:

595 Harbor Street, Morro Bay, California 93442

Type of Facility: | Municipal WWTP:
‘| Major or Minor Facility: | Major

Threat to Water Quality: | 1

Complexity: | B

Pretreatment Program: [No

Reclamation None

Requirements:

Facility Permitted Flow:

| Peak seasonal dry weather flow of 2.36 MGD

Facility Design Flow:

Annual average of 2.06 MGD, Peak seasonal dry weather
flow of 2.36 MGD - :

Waterehed:

'| Estero Bay

Receiving Water:

Pacific Ocean

.| Receiving Water Type

| Ocean

. The City of Morro Bay and Cayucos Sanitary District (hereinafter Discharger) are the
owner and operator of the Morro Bay/Cayucos Wastewater Treatment Plant
(hereinafter Facility), a mumcrpal wastewater treatment plant. : :

'B. ‘The Facility discharges wastewater to the Pacific Ocean at Estero Bay, a water of the
United States, and is currently regulated by Order No. 98-15 and National Pollutant’
Dlscharge Elimination System (NPDES) Permit No. CAOO47881 which was adopted

| }Attachment F.— Fact Sheet

F2.



CITY OF MORRO BAY AND CAYUCOS SANITARY DISTRICT
MORRO BAY/CAYUCOS WWTP
ORDER NO. R3-2008-0065

- NPDES NO. CA0047881

by the Central Coast Water Board on December 11, 1998. The permit expired March
1,.2004, but continues in force until the effectlve date of the new permit, in accordance - -
with 40 CFR Part 122.6. :

C. The Discha'rger applied for reissuance of its 301.(h)-modiﬂed permit oh July 7, 2003.

Attachment F — Fact Sheet . ) | | - F-3



ciTY OF MORRO BAY AND CAYUCOS SANITARY DlSTRICT
MORRQO BAY/CAYUCOS WWTP

ORDER NO. R3-2008-0065

NPDES NO. CA0047881

Il. FACILITY DESCRIPTION

A. ‘Description of Wastewater and Biosolids Treatment The treatment plant prowdes
treatment by a split stream process of physical and biological treatment. Al
wastewater flows through primary sedimentation basins. Approximately 1 MGD flows’
through secondary treatment facilities, including tnckllng filters, solids-contact, and
secondary clarification. Secondary treated wastewater is then blended with primary

-{reated-wastewater- and -disinfected-by -Chlorination, and. then..dechlorinated.prior-to... . . ..

‘ discharge to the Pacific Ocean. Historically, - biosolids have been anaerobically
digested and dried, composted, and then trucked to the San Joaquin Valley for use as
a soil conditioner. However, in the past two years, the Discharger has successfully
implemented a composting operation at the treatment plant that will allow beneﬂcnal
reuse of biosolids locally

The Discharger’s final Facmty Master Plan includes the alternatlves for upgrades The

- City proposes to upgrade the facility to provide tertiary treatment. Details of the
upgrades are conceptual as the Discharger is required to circulate an California
Environmental Quality Act document that considers facility upgrade alternatives.
However, the September 2007 Facility Master Plan recommends rehabilitation of the

- existing headworks and aerated grit chamber, demolition of primary clarifiers and

~ trickling filters, construction of oxidation ditches, rehabilitation of - the existing
secondary clarifier and construction of a new secondary clarifier, construction ofanew .
tertiary cloth filter, and rehablllta’uon of the extstlng chlorine contact chamber. -

- B. Effluent characterlstlcs Accordlng to the most recent monltorlng data (June 2008)
effluent has the followmg charactenstlcs

Table F-1. Effluent Characterlstlcs for Conventional Parameters '

_ Parameter Units { Average Daily Value | Maximum Daily Value |

| Average Daily Flow MGD 1.102 1.304
BOD mg/L - 48.8 53
TSS mg/L 25 46
Total Chiorine | mg/L 0.05 0.05
Residual 5 1 .
Total Coliform MPN/100 mL <2 <2
Temperature °C - : 20 23

- Turbitity NTU 35.7. 52 .

pH . s.u. 7.6 7.7
Settleable Solids mL/L <0.10 <0.10
Grease and Oil mg/L 3.7 9.2
Chronic Toxicity' TUc 5.6

| Ammonia ( as N) mg/L 22 | 22

1~ Total coliform is to be sampled semi- annually (January and July). Therefore, results shown are reflective of the January

2008 semi-annual report.

The follownng table provndes priority pollutants that were detected in .the most recent
semiannual report (January 2008). :

Attachment F — Fact Sheet

F-4




.CITY OF MORRO BAY AND CAYUCOS SANITARY DISTRICT

MORRO BAY/CAYUCOS WWTP
ORDER NO. R3-2008-0065
NPDES NO, CA0047881

Table'F-Z. Effluent Characteristics for Priority Pollutants

Parameter Units Detected Value. Violation
Chromium Mg/l 1.1 ~ No
Copper pg/L - 16 No
Mercury g/L 0.025 No
Nickel | pg/L. 4.7 No
Zing. - -ug/L B0 0 . _ No._.
Arsenic g/l - 1.2 No
Lead ug/L 2.1 No
' Selenium ug/L 0.91 ~ No
‘Chloroform | pg/L 0.93 - No
Dichlorobromomethane | pg/L 0.13 No
1,4 - Dichlorobenzene | pg/L 0.16 “No
Methylene Chloride pg/L 0.19 -No
Toluene dg/l 0.24 No
Total Xylenes pg/l 0.79 No
m- Xylenes pg/L 0.47 No
0- Xylenes g/l 0.32 No
 Bis (2-Ethylhexyl) pa/l 12 ~No
phthalate ' : o '

C. Discharge Points and Receiving Waters. Effluent is discharged to the Pacific

- Ocean through a 27-inch diameter outfall that terminates with a 170-foot long diffuser
- in approximately 50 feet of water, 2900 feet from shore. The diffuser was modeled to

~achieve a minimum initial dilution of 133 parts seawater for every part effluent (133:1).
The zone of initial dilution is approximately 103 feet wide 240 feet long. '

. Regulatory History. The treatment plant was originally constructed in 1954. It was
upgraded in 1964 to a capacity of 1.0 MGD.- In 1982, the outfall was extended further
offshore to its current location. A new treatment plant was designed in 1981 to
expand capacity and meet secondary treatment standards (discussed further below).
Financial aid from state and federal agencies was not availablie. Consequently, the
treatment plant's design was modified to provide biological treatment to a majority: (~1
MGD), but not all, of the projected flow. In March 1983, Central Coast Water Board
staff tentatively concurred.that such a discharge would comply with applicable state
laws, .including water quality standards, and would not result in requirements for.
additional treatment, pollution control, or other requirements on any other point or non-.

point sources.

The treatment plant was upgraded from 1983 to 1985 to a peak seasonal dry weather |
flow of 2.36 MGD. In 1985, USEPA approved a Clean Water Act Section 301(h)
Modified NPDES Permit that waived full secondary treatment requirements. for.
Biochemical Oxygen Demand (BODs) and Total Suspended Solids (TSS). The Permit -
required 75% removal of TSS and included a 30-day average TSS effluent limit of 70
mg/L. The Permit required 30% removal of BODs and included a 30-day average
BOD:s effluent limit of 120 mg/L. ' ' C

Attachment F — Fact Sheet o : , - =



CITY OF MORRO BAY AND CAYUCOS SANITARY DISTRICT
MORRQO BAY/CAYUCOS WWTP

ORDER NO. R3-2008-0085

NPDES NO. CA0047881

The permit also requ1red an extensive monitoring program. The monltormg program is
' dlscussed on page F- 12

_ The Permit was first reissued in 1992 The second Permit reissuance process began-

in May 1997. Multiple discussions between the Discharger, Central Coast Water